
City of Ormond Beach 
Memorandum 

 
To:  Honorable Mayor and City Commissioners 
 
From: Joyce Shanahan, City Manager 
 
Subject: Weekly Report 
 
Date: February 23, 2018 
 
 
This is a weekly staff report that is used as a management tool that I thought you might find helpful.  The 
departments are listed in alphabetical order. 
 

City Manager 
Reviewed and prepared with staff as follows: 

 Staff meeting 
 Completed and delivering director evaluations 
 General discussion meetings with Planning Director, Public Works Director, Police Chief, and 

Economic Development Director 
 
Spoke to, attended and/or met with:  

 Agenda review meetings with Mayor Partington, Commissioner Boehm and Commissioner 
[...]
 Removed tree on fence line on Autumnwood 
 Trimmed at gate entrance at OBPD 
 Hauled dirt to Public Works from Sports Complex 

 
Maintenance 

 Rotated Special Event Bridge signs 
 Debris cleanup on Granada Bridge and Memorial Gardens 
 Graded roads & boat ramps at all City parks, Airport Sports Complex and Old Tomoka Rd. 
 Picked up litter at various bus stops in the city, on DOT roads, at Orchard and Wilmette and 

on the Tomoka River Bridge 
 Weed control on streetscape and FDOT areas 
 Cleaned benches citywide 
 DOT weed control on all state roads 
 Trimming in various areas citywide 
 Trimming branches and tree trunk on Seminole Ave; over walkway on John Anderson & 

Amsden; Division N/E of Orchard Ave. 
 

Sign Shop 
Repaired, replaced or installed signs at the following locations and other jobs: 

 Citywide locations, checked for signs that might need attention 
 Fabricated various signs & decals for upcoming jobs 
 Washed & cleaned signs in various locations 
 Straightening & replacing signs citywide 

 
Stormwater Maintenance 

 Ditch maintenance on Pineland Trl 
 Pond and ditch maintenance citywide 
 Locates, gates & pumps citywide 
 Pipe repair on 300 block of Forest Hills Blvd 
 Checked for depression on Queen Anne Ct 

 
Vactor 

 Assist Wastewater, Water Dept 
 
Street Sweeping/Streetsweeper (3 days – sweeper broke down) 

 111  miles of road cleaned 
 46    cubic yards of debris removed 

 
Fleet 

 Mileage traveled by all departments for the week:  25,201 
 

 PM Services completed for the week 
 Emergency Vehicles and Equipment:  2 
 Non-Emergency Vehicles and Equipment:  11 

 
 Road Calls for the week:  1 



Honorable Mayor and City Commissioners 
February 23, 2018 
Page 17 
 

 
 Quick Fleet Facts: 

 Fuel on hand:  11,270 gallons unleaded, 4,324 gallons diesel 
 Fuel used in one week:  2,297 gallons of unleaded and 1,261 gallons of diesel. 
 Fleet completed 37 work orders this week. 

 
Utilities 

 Projects Summary 
 Breakaway Trails Yard Electrical and Pump Upgrades – Work authorization for design 

services for the Breakaway Trails Lift Station and related electrical improvements sent to the 
consultant - awaiting execution.  

 Ground Storage Tank Repairs – A preconstruction meeting is scheduled for 3/2/18. A 
construction schedule was received. 

 Leeway Tank – Received the proposal for tank rehabilitation and pump and piping revisions 
from Mead & Hunt - reviewing.  

 Lift Station Improvements 2018 – Received the revised consultant proposal. A work 
authorization was prepared for McKim & Creed to perform the design services. Submitted a 
City Commission Memo for design services award at the March 20 Commission meeting. 

 Lift Station 8M1 – Legal Department is working on the easement description.  
 Lift Station 10M & 12M Improvements – Contractor plans to start construction on 3/12/18. 

Notification to the homeowners’ association and adjacent residents from the contractor was 
requested. 

 Pretreatment Effluent Pump (PEP) Purchase – An award memo is proceeding through the 
review process for presentation at the March 20, 2018 City Commission meeting.  

 WWTP Sodium Bisulfite Tank Replacement – Tanks are expected to be on site in early April.  
 Utility Location Services – Prepared for the pre-bid meeting scheduled on 2/21/18. 
 Water Plant, Leeway and Breakaway Trails Elevated Tank activities – Design proposals are 

being evaluated for WTP and Leeway elevated tanks along with proposal for SCADA/IT 
communications antenna needs to determine budgetary implications.  

 WTP Lime Sludge Dewatering Improvements – Comments on specifications pertaining to the 
horizontal decanter centrifuge were sent to the engineer for incorporation into the bid 
documents. Final plans received from consultant.  

 Utilities SCADA Upgrades (Software Purchase RFP) – Award recommendation is 
rescheduled to the March 20 City Commission meeting, allowing sufficient time to research a 
question surrounding the jurisdictional governance of the software purchase. 

 36 Capistrano Drive – Use Permit Application is being processed by Volusia County. 
 SPRC Projects (Utilities Review) 

 CAAZ Storage – 825 Hull Road: Conceptual plan does not indicate any proposed utilities 
improvements. 

 Kingston Shores – Awaiting response from the design engineer to amend permit 
provision for Ormond Beach reference to private fire hydrant and fire flow requirements. 

 OB Softball Field – 46 Doug Thomas Way: Force main pressure was obtained to relay to 
the design engineer in order to complete the design of the pump station. Sent the 
engineer our preferred PEP pump specification. 

 Ocean Club – 88 S Atlantic Ave: Reviewed conceptual plan. Utilities are available. 
 Ormond Medical – 1245 W Granada: A water main wet tap was performed 2/19/17. 
 Pineland – FDEP collection system permit was issued. 

  
Water Treatment 

 Delivered 38.38 million gallons for the week ending February 16, 2018 (5.48 MGD). 
 Backwashed 7 filters for a total of 320,000 gallons backwash water. 
 Raw water average daily withdrawal rate from all wells through January 31, 2017 @ 5.713 

MGD, SJRWMD 2017 allocation @ 7.321 MGD. 
 Produced & hauled 67.5 wet tons of dewatered sludge (65 - 70% solids).  
 Operated north & south plant generators for routine PM. 

 



Honorable Mayor and City Commissioners 
February 23, 2018 
Page 18 
 

Waste Water Treatment 
 Domestic and Industrial Wastewater flow was 33.46 Million Gallons. 
 Influent flows average for week @ 4.78 MGD, plant designed for 8 MGD. 
 Produced 18.76 Million Gallons of Reuse. 
 Produced 14.70 Million Gallons of Surface Water Discharge.  
 Annual Average (Jan 01, 2017 – Dec 31, 2017) for Surface Water Discharge 1.61 MGD. 

(Permitted Annual Avg. Day @ 6 MGD) 
 Hauled 133.78 tons of dewatered residual solids (14%-18% Solids). 
 Completed and submitted FDEP Annual Water Quality Summary and Correlation Report. 

 
Water Distribution 

 Replaced or repaired 3 residential water services, 3 casings installed by contractor. 
 Responded to 16 reports of customer concerns regarding low pressure, cloudy water or 

assistance with other plumbing needs. 
 Repaired 6” water main leak on Sea Harbor Dr. 
 Responded to and/or repaired 11 water service leaks. 
 Performed valve maintenance on 12 valves during scheduled outages, water main leaks and 

scheduled maintenance. 
 Performed pressure testing on 4 city owned backflow preventers.  
 Replaced 4 residential water meters. 
 Replaced 9 broken meter boxes. 
 Performed an accuracy test on a 2” commercial water meter 
 Performed 3 fire hydrants and repaired 1 on Hand Ave due to a MVA. 
 Assisted a plumber with shut down of water service at 1614 N. U.S.1 
 Rescinded all outstanding boil water notices.  
 Utility locate service for water/wastewater/reuse/city power and fiber optic cables: received 

notice of 126 regular and 4 emergency utility locates for the previous week. 
 

Wastewater Collection – Reuse 
 Crews responded to 2 trouble calls in the Breakaway/Hunters Ridge PEP System service 

area and 4 in the conventional system service area.  Responded to 6 reuse trouble calls. 
 Repaired 8” gravity main damaged by boring contractor at Ormond Shores & Riverside Dr. 
 Assisted plant operation staff with cleaning out Sludge Holding Tank #1 at WWTP. 
 Repaired broken back lid and installed 30” riser at 49 Coquina Ridge Way. 
 Installed new PEP system at 43 Foxfield Look.  Hit mismarked cables – documented via 

pictures. 
 Modified water distribution flushing system pipe feeds at CP lift station. 
 Follow up at 567 N Beach St. after call out, televised line and found additional debris in line.  

Removed debris - line is clear at this time. 
 Located reuse curb stop at 45 Circle Creek Way. 
 Repaired reuse main break at 12 Winding Creek Way. 
 Raised manhole to grade in roadway at 185 Bosarvey Dr. 
 Located reuse service at 114 Royal Dunes Blvd. 
 Repaired reuse lateral hit by landscape company at 204 Windward Cir. 
 Checked force main pressure on Ocean Shore Blvd. AM/PM Spanish Waters 9/10 psi, Ocean 

Mist Hotel 6/5 psi, Ormond Mall 0/0 psi.  
 Low pressure sewer gauge readings: AM Foxhunters Flat (4 inch) 15 psi, Westland Run 13 

psi & Shadow Crossing Blvd. (4 inch) 6 psi. 
 

Wastewater Plant – Lift Stations 
 Sludge Holding Tanks #1, met with Chief Operator to review mixer start-up activities.  
 Aberdeen #3, report of odor, nothing abnormal found, cleaned wet well and applied odor 

control spray as general procedure, ok. 
 Peristaltic Pump #2, TFD fault code, replaced tube, ok. 
 8M3, high run hours at local time clocks, deragged both check valves, ok. 
 Training, Lead Operator in general use of MP2 work order program. 



Honorable Mayor and City Commissioners 
February 23, 2018 
Page 19 
 

 Post Anoxic Basin; repaired reuse wash down system, identified new power source mixer 
winch.  

 10M – call out follow-up - washed down wet well, amp draw nominal, pressures nominal, 
watched station pump down and cycle through alternation, ok 

 Digester Tank #1, WARF #4, assist contractors as needed with tank draining and installation 
of repaired mixer. 

 10M, underground water service break, assist Water Distribution as needed. 
 Saddlers Run, repaired check valve, install modified swing arm and spring assembly, ok. 
 Influent Room, oversaw transfer of pump positioning status, ok. 
 McDonalds, weekly odor control and wet well cleaning. 
 WIN911 monitor/response: nothing to report. 10M, high level, pumps clogged at volute,  

pulled both pumps to clear blockages, watched station pump wet well down and cycle 
through alternation, will follow up during regular working hours, ok; 4M1, high level, found 
pump tripped at motor starter, pulled both pumps to clear blockages at each volute, pulled 
mix/flush valve to deragg, ok. 

 SCADA monitor/response: 10M, Pine Trail, no starts #1, reset motor starter, ok; Shadow 
Crossings, no starts #1, high starts #2, reset motor starter and cleaned probe, ok; Arroyo 
Parkway, high starts, cleaned probe, ok. 

 SCADA technician activities: Attended ICS410 ICS/SCADA Security Essentials SANS 
course. 

 Weekly Plant PM’s: Grit Snail; Poly Blends, #1, #2; Clarifiers, #1, #2, #3, #4; Digester 
Blowers, #1, #2, #3; Bar Screens, #1, #2. 

 Monthly Plant PM’s: Poly Blend Unit #1; 
 Annual Plant PM’s Clarifier #2; Post Anoxic Submersible Mixer #3. 
 Lift Station PM’s: 22 monthly performed and 5 annual. 

 
Water Plant – Well Fields – Booster Stations – Reuse System 

 Sodium Hypochlorite Tank 1, repaired leaking valve, ok.  
 Westfalia centrifuge, speed differential not operating, faulty speed sensor relay noted, 

installed replacement, awaiting programing. 
 Well 17D, repaired outside lights, ok. 
 Reuse High Service, pump #1, leak at pump shaft, made adjustments, ok. 
 WTP High Service pump #4, excessive motor noise noted, thermal image and amp check 

shows ok, will monitor, have spare backup when needed. 
 Lime Sludge Pump No.1, Installed factory repaired pump and returned to service, ok. 
 Well 19SR, Install replacement flow meter and return to service. 
 Operational Checks: Rima wells; Shadow Crossing reuse 
 Monthly PM’s: All High Service pumps; Aerator pumps and motors. 

 
Water & Wastewater Treatment/ Supply/ Distribution/ Collection Systems Regulatory Activities 

 Annual Cross Connection Control (CCC) Report – Staff is working with the City’s CCC data 
management contractor to receive assistance in preparing the annual CCC report for 
submittal to the FDEP. The report highlights the compliance rate of the City’s backflow 
prevention devices on commercial potable water customers. Additionally, staff met with the 
City’s data management contractor to discuss the current contract and future needs.  

 Volusia County Health Department – Staff is in communication with the VCHD regarding lead 
and copper data which was submitted the Department. Clarification was necessary to ensure 
completeness. Also, staff submitted a revision to the Total Coliform (TC) sampling plan. The 
revision updated the TC sampling locations utilized by City staff.  

 Industrial Pretreatment Program – Staff is preparing the Annual Industrial Pretreatment report 
for submittal to the FDEP. The report provides insight into the activities of the program for the 
2017 calendar year.  

 Florida Tier II Chemical Inventory Report – Staff has begun compiling the information to 
submit the Chemical Inventory Report to the FDEP. The report provides information to first 
responders in case of an emergency at one of the City’s facilities which contain hazardous 
materials and chemical. 



Honorable Mayor and City Commissioners 
February 23, 2018 
Page 20 
 

 
Support Services/City Clerk 
In addition to routine departmental activities such as public records requests, updating insurance 
information for City contracts, maintaining the City website, records management, document imaging, 
proclamations, assisting citizens and directing calls at City Hall, phone requests/repairs, and research 
projects; the following activities are underway or have been completed: 
 

 City Clerk attended weekly City Manager Staff Meeting 
 City Clerk attended Claims Committee meeting on February 20, 2018 
 Staff attended and provided support for February 20, 2018, City Commission Workshop (Strategic 

Issues and Plan Update) and City Commission Meeting 


	City of Ormond Beach
	Memorandum
	From: Joyce Shanahan, City Manager
	City Manager
	Community Development
	60%
	589 South Yonge Street
	35%
	783 North U.S. Highway 1
	0%
	Antares of Ormond Beach
	50%
	Edgewell site work
	20%
	For Our Parents ALF
	90%
	Granada Oaks
	10%
	Granada Pointe
	70%
	Hull’s Seafood expansion
	25%
	Launch FCU
	0%
	Lot 2, Airport Business Park
	98%
	McDonald’s (100 S. Nova Road) 
	45%
	Ormond Beach Medical Office Building
	45%
	Pet Street Veterinary Care center
	30%
	Thomas & Betts parking improvements (phase 1)
	5%
	Security First 
	10%
	YMCA Dog Park
	10%
	YMCA Parking Expansion
	0%
	Zaxby’s
	85%
	Plantation Oaks, utility connection
	100%
	2450 Ocean Shore, utility connection
	10%
	Cypress Trails subdivision
	Economic Development/Airport
	Finance/Budget/Utility Billing Services/Grants/PIO
	Fire Department
	Human Resources
	Information Technology (IT)
	Leisure Services
	Police Department
	Public Works
	Support Services/City Clerk

